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CUSTOMER: SYNERGY METALS PVT LTD REPORT NO: T/2017/78159 ISSUE DATE: 08.04.2017
C-143, Phase —VII, Indl Area,

Mohali (Punjab) LSRF NO: 30288 RECPT DATE: 07.04.2017
CUST.REF. NO: Letter Dated: 07.04.2017 SAMPLE NO(S): ONE TEST DATE (S): 08.04.2017
[ SAMPLE DESC: Base Jack-38 x 650mm > SAMPLE ID T-80472

: PAGE NO (S) 01 OF 01

input Data . File Name : T80472.DAT, RecordNo.: 1, Daté T OBI0A2017
: Sample Type -- Round Hollow Bar g
: Diameter = 38 mm Final Dia: 38 mm
. Gauge Length . 650 mm

Results of . Compression Test

Maximum Force (Fm) : 263,130.000 N REMARKS: The specimen bend at load of 211590N.
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